University of Alberta

COMBINED OZONE-FUNGAL TREATMENT FOR DECOLORIZATION OF PULP
MILL EFFLUENT

by

©

Elaine Joyce Wasylenchuk

A thesis submitted to the Faculty of Graduate Studies and Rescarch in partial fulfillment

of the requirements for the degree of Master of Science
in
Environmental Engineering

Department of Civil and Environmental Enginecring

Edmonton, Alberta

Fall 1996



ional Liby
Bl

Acquisitions and

Biblictheque nationale
du Canada

Direction des acquisitions et

Bibliographic Services Branch  des services bibliographiques

395 Wellington Street
Ottawa, Ontarno
K1A ON4 K1A ON4

The author has granted an
irrevocable non-exclusive licence
allowing the National Library of
Canada to reproduce, loan,
[...]
with secondary biological wastewater treatment which was beyond what past regulations

required.

Although upgrades in Weyerhaeuser's Grande Prairie operations have improved the
effluent quality, further measures are necessary to reduce discharges even more. Plant
modifications and optimizations will not continue to yield as impressive changes as in the
past; thus new alternatives are being investigated to meet the future effluent discharge
requirements. Ozonation, membrane filtration, supercritical oxidation, biological
treatment, and chemical precipitation are all options under evaluation for use at the
Grande Prairie mill.

13



TSS, kg/ADMt

1993 or 1994 TSS Standard
1997 TSS Standard

1994 TSS

Weyerhacuser
Weldwood
Marubeni

Daishowa-

&
d
£
-
<

Figure 1.2. Comparison of current and new TSS standards and 1994 TSS discharges for
Alberta Bleached Kraft mills

6
- 14
L
2 08
» 0.6
S 04
< 02
0

1993 or 1994 AOX Standard

1994 AOX

Weyerhacuser
Weldwood

Alberta Pacific

Figure 1.3. Comparison of current AOX standards and 1994 AOX discharges for Alberta
Bleached Kraft mills

14



BOD, kg/ADMt

Weyerhaeuser

Alberta Pacific

Figure 1.4. Comparison of current and new BOD standards and 1994 BOD discharges
for Alberta Bleached Kraft mills

Colour, kg/ADMt

8
g 'E g'E 1994 Colour
t = g2 &
¢ 3 5§ 1§
-3 as 2
2
2

Figure 1.5. Comparison of current and new colour standards and 1994 colour discharges
for Alberta Bleached Kraft mills

15



250 T T T T
— NA and Nordic mills

200 O Average, Alberta mills
8 150+ 4
<\: Weyerhaeuser’s average 1994 effluent discharge
o 66 m3/ADt
=
E 100 i
=~

50

0 [ | ! 1
0 20 40 60 80 100

Cumulative production,%

Figure 1.6. Effluent flows from North American and Nordic Bleached Kraft mills for
1994 compared with Alberta averages and Weyerhaeuser 1994 averages (adapted from
EKONO/Duoplan Multi-Client Study 1995)

16



10 D | T T T

—  NA and Nordic mills

R O Average, Alberta mills -
A
6 P vt
<
~
&0
- — Weyerhaeuser’s average 1994 discharge
i 1.2 kg TSS/ADt
Z 4 :

0 A | I 1
0 20 40 60 80 100

Cumulative production,%

Figure 1.7. T3S lischarges from North American and Nordic Bleached Kraft mills for
1994 c e p: xcd vizh Alberta averages and Weyerhaeuser 1994 averages (adapted from
EKONOVL «)nar Mult: lient Study 1995)

17



AOX, kg/ADt

4.0

3.0

2.5

2.0

1.5

1.0

0.5

| 1 |

= NA and Nordic mills
O Average, Alberta mills

Weyerhaeuser’s average 1994 discharge
0.56 kg AOX/ADt

| ] 1

1

20 40 60
Cumulative production,%

80

100

Figure 1.8. AOX discnarges from North American and Nordic Bleached Kraft mills for
1994 compared with Alberta averages and Weyerhaeuser 1994 averages (adapted from

EKONO/Duoplan Multi-Client Study 1995)
18



1 1 L 1
14r —— NA and Nordic mills b
12 O Average. Alberta mills -
10 |- -
A
< 8 - -~
?D Weyerhaeuser’s average 1994 discharge
-~ 1.5 kg BOD/ADt
O 6} i
) 6
as]
4 -
2 -
0 A | 1 }
0 20 40 60 80 100

Cumulative production,%

Figure 1.9. BOD discharges from North American and Nordic Bleached Kraft mills for
1994 compared with Alberta averages and Weyerhaeuser 1994 averages (adapted from
EKONO/Duoplan Multi-Client Study 1995)

19



v e seaw wasspruy A NIMMew R O VAMVAY LAMMUL (T W PIVMMYL LU AR OVIUUIIMAMIL. 3D Y

burned to yield sodium carbonate and sodium sulphide smelt which is then reacted with
quick lime to regenerate the original white liquor chemicals. Although the kraft process
produces high strength fibers that are easily bleached, it typically has low yields and
produces strong odours from the reduced sulpht - compounds.

The second main method is mechanical pulping, which includes both thermomechanical
pulping (TMP) and chemithermomechanical pulping (CTMP). Both involve pulping with
mechanical energy and limited chemicals and heat. A high pulp yield is achicved, but the
fibers produced are shorter and weaker than ‘u the Kraft process and more difficult to
bleach.

Principle water quality parameters of ¢ > mill eifluent are solids, oxygen
demanding substances (both chemical ar. . +.al), toxicity, and ».vfour. Each waste
stream of a pulp miii will be responsible for u...>rent quantitics and concentrations of
pollutants. Table 2.1 outlines the various pulp and paper mill streams and their main
pollutants.

The amount of colour and chlorinated compounds will depend on the processes used in
the pulping and bleaching stages. Modified bleaching procedures, such as oxygen, ozone
plus oxygen, ozone plus oxygen plus hydrogen peroxide, or chlorine dioxide bleaching
can reduce or eliminate the formation of the chlorinated organic compounds.

20



Table 2.1. Source of pulp and paper making effluents and the main components present
in each wastewater stream

Source of Effluent Components present
Water used in wood handling and Suspended solids, BOD, colour
debarking

Digestor and evaporator condensates Concentrated source of BOD and
reduced sulphur compounds

White water from screening and Large volume use containing BOD and
clcaning suspended fibers

Blcach plant washer filtrates BOD, colour, chlorinated lignins

Paper machine white water Large volume use containing some

BOD (usuallz reczcled)

Pulp mill cffiuents can contain a variety of organic and inorganic materials that must be
removed to a specified minimum discharge standard. Two principle components causing
concem are colour and chlorinated organic compounds. The characteristic brown colour
of many pulp mill effluents originates from the tannin and lignin compounds released
dunng pulping. Colour is mainly an aesthetic consideration in the aquatic receiving
environment but may have other effects, including reduced light transmittance for aquatic
plants. Downstream industries and municipalities ihat treat the water for use may require
increased amounts of coagulant and disinfectant to bring the coloured water np to
appropriate standards. Chlorinated organics are often g-ouped under one measurement,
adsorbable organic halogens (AOX). A number of toxic substances contribute to this
group, such as chlorinated phenolics, dioxins, and furans. However, AOX is not a
mcasure of overall toxicity because nonchlorinated compounds have been identified as
responsible for sub-lethal toxic effects (McCubbin and Folke 1993). Resin acids, which
occur naturally in softwood resins, are texic to fish and frequently cause failure of
effluent toxicity tests, even without a chlorine bleaching process being used.

The flow of effluent from pulp mills has decreased dramatically. In 1959 average water
use from all types of pulp mills was 240 m3/ADMt. It has since dropped down to 72
YADMt in 1988 for all types of mills and less than 40 m3/ADMt for the most recently
designed kraft pulp mills (Edde 1994). Table 2.2 shows the breakdown of flows from a
typical modem softwood kraft pulp mill and the concentrations of COD, AOX, colour,
and phosphorus in each stream.

21



Source Flow COD AOX p Colour
m3/ADMt kg/ADMt kg/ADMi  g/ADMt G

Wood room 2 S - 9 10
ribre line 1 S - - 20
Bleach plant 30 25 1.0 36 40
Recovery system 2 5 - - -
Spills, etc. 5 8 - - 30
From mill 40 48 b 45 100
From Treatment plant 40 22 vy 20 100

ADMLt = Air Dried metric ton of pulp
P = phosphorus

The bleach plant produces the largest amount of effluent with the highest contaminant
loads, contributing large amounts of the plant’s total discharge of colour, phosphorus, and
COD. In addition, the bleach plant is the only source for AOX; alternative blcaching
agents could eliminate or reduce the AOX from the plant. Developing a closed loop
bleach plant would require consideration of water and chemical balances, corrosion, salt
precipitation and removal of non-product substances (Myréen 1994). While internal
collection and recycle may create benefits of water conservation and reduced discharge,
these should be weighed against the increased capital and operating custs required to
recycle the material. If the AOX compounds do not negatively impact the receiving
environment, elimination of the bleach plant effluent for this reason alone may not be
justifiable. The technology for effluent free pulp mills continues to develop and new pulp
mills may face increasing regulatory pressures to close parts of their wastewater streams
or achieve zero discharge with complete recycle.

2.2 Conventional pulp mill effluent treatment

Conventional treatment methods for pulp mill wastewater run the full selection of
chemical, physical, and biological treatment methods. Any pollution control method in
the pulp industry is usually very capital intensive and involves high operating costs.
However, these costs are necessary to meet the governmental or self-imposed standards
and are typically passed on to the consumer in the form of higher priced products. If the
wastewater treatment method is well designed, the mill may see benefits from water

22



conservation, chemical recovery, and reduced energy consumption.

Primary treatment consists of solids separation through sedimentation, screening, or
dissolved air flotation, with or without the addition of a coagulant chemical. Some
reduction in BOD and toxicity is achieved through suspended solids removal. Secondary
treatment is almost always biological and designed to reduce organic matter and nutrients
in the wastewater. Tertiary treatment utilizes methods specific to problem compounds.
Colour removal by lime coagulation, alum coagulation, ion exchange, activated carbon
adsorption, or rapid infiltration would constitute tertiary treatment. AOX, if not
sufficiently removed in the biological step, may also require tertiary treatment.

2.2.1 Biological Treatment

Secondary treatment typically uses biological processes such as aerated lagoons,
activated sludge, anaerobic basins, biological filters, or rotating biological contactors
(RBC) to convert waste material to less hazardous substances. Pulp mill waste does not
supply enough easily biodegradable material and nutrients (nitrogen and phosphorus) to
maintain an ideal microbial population for BOD removal. To ensure that the biological
system is not nutrient limited, nitrogen and phosphorus are usually added to the system.
Long retention time systems, such as aerated stabilization basins, require less nutrient
addition than the high rate processes. In determining the nutrient addition requirements,
the unused nutrient portion should be considered, as it could negatively impact the
receiving environment.

Aerobic stabilization basins (ASB) use shallow lagoons and mechanical aeration to
provide the oxygen for aerobic degradation of organic compounds and nutrients in the
wastewater. The biomass is digested in the endogenous phase of the microorganisms,
resulting in low generation of suspended solids. The ASB process is the most popular
biological treatment system in North American pulp and paper mills, especially in Kraft
mills (McCubbin and Folke 1993). The long detention times reduce the effects of
variable wastewater characteristics and minimize maintenance; however, the extenced
times also make the system more susceptible to cold climates and temperature drops.

Settling of suspended solids containing AOX compounds, alkaline dehalogenation, and
adsorption onto lime and bacterial solids were the principle mechanisms involved in
achieving 65% AOX reduction in an ASB. Limited amounts of organic chlorine are

23



found in bottom sludges, indicating the AOX was mineralized and removed from the
system (Stuthridge and McFarlane 1994). Resins and fatty acids collect in the foam layer
that result from aerating, thus removing some toxicity from the water column. BOD
reductions range from 40% in cold climates to greater than 90% in long retention well
aerated lagonns (McDonald 1979; Luonsi er al. 1988).

Anaerobic systems, despite their limited use in Canadian mills, may have significant
benefits over their aerobic counterparts. Lower space requirements, sludge production,
and nutrient addition as well as biogas formation may increase the attractiveness of the
anaerobic systems. Limited use, combined with the need for acrobic treatment to boost
the oxygen levels before discharge may restrict the development of this technology in
Canada.

Anaerobic processes have achieved higher AOX removals than aerobic treatment in
bench scale tests using dilute BKP wastes (Ferguson 1994). With the acrobic system, 30
to 35% AOX removals were found; the anaerobic system achieved 40 to 45% reductions.
Using an anaerobic/aerobic sequence, 50 to 55% of the AOX was removed and COD was
reduced by 55 to 60% (Uriessen and Wasenius 1994; Ferguson 1994). Several main
mechanisms of AOX removal, including chemical or abiotic degradation after
neutralization and biological processes were identified. The anaerobic biological removal
was greater than the aerobic removal. Contrary to the study by Stuthridge and McFarlane
(1994), sorption was identified as a relatively minor factor in both aerobic and anaerobic
systems, possibly because of the differences in chemical addition between the studics.

Activated sludge (AS) is a high rate method that suspends the microbial mass in a mixing
chamber, allowing the microbes to aerobically degrade the wastes. Short retention times
are required for AS, but high floc carry over may increase suspended solids in the effluent
if sufficient clarification is not provided. Disadvantages of the AS system include higher
operating costs, sensitivity to shock loadings or pH changes, higher nutrient demands,
sludge removal costs, and clarification requirements.

Facultative stabilization basins (FSB) and ASB systems outperformed AS in removal of
total AOX compounds in laboratory scale tests, achieving 48%, 40%, and 22% removals,
respectively (Hall and Randle 1992). When the fate of the chlorinated organics was
assessed, biodegradation was identified as the most significant removal mechanism,
accounting for 66 to 94% of all AOX removal. Less than 5% AOX was concentrated in

24



the sludges of any system and less than 0.5% loss was attributable to air stripping or
volatilization. Longer retention times were key to improved AOX removal, thus
accounting for the higher removal efficiencies by the ASB or FSB treatments (Hall and
Randle 1994). Extended sludge retention time for AS system of 25 to 50 days may
improve performance.

In an evaluation of four biological systems for treating combined effluent (Chen et al.
1974), the oxygen activated sludge and the rotating biological surface achieved 90%
BOD reductions, while the aerated stabilization basin reduced BOD by 83% and the
plastic medium trickling filter had the lowest BOD removals at 72%. Shock loadings
and sudden pH changes were found to drastically reduce efficiency of all four of the
processes. Colour and TSS were not affected by any of the treatments.

A new pulp mill in Alberta, Alberta-Pacific Forest Industries Inc. (Alpac), on the
Athabasca River uses an activated sludge system for secondary treatment. The effluent
quality is better than the other six mills in the province except in suspended solids
discharge, where the mills average monthly TSS discharges are slightly higher than the
lowest TSS discharger, Weyerhaeuser. Alpac’s BOD, AOX, and colour emissions are
well below the provincial standards set for the BKP mill. The system was designed to
remove a minimum of 92% of the raw influent BOD§ and 75% of the TSS using an
extended aeration biological process (Alberta-Pacific Forest Industries Inc. 1989).
Alpac's mills achieves better results than reported for Finnish AS systems which achieve
60 to 85% BOD7 reductions (Luonsi ez al. 1988).

2.2.2 Advanced Treatment Systems

Many paper mills have found advanced treatment systems necessary as more stringent
regulations governing discharges developed. Tertiary treatment systems, although
effective, add significant costs to the plant operations.

Precipitation of colour compounds, nutrients, and solids is a very efficient process, but it
is also very costly (Mobius and Cordes-Tolle 1994). Colour removal can be
accomplished with lime coagulation (Smook 1982) where the pH of the wastewater is